
BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

1

IW
FL

SA
RA

00
23

86
.2

02
4

BURNT STORE WATER RECLAMATION FACILITY (WRF) 

MAJOR DESIGN PERMIT 
MODIFICATION

RFP NO. 2024000597

Charlotte 
County

IW
FL

SA
RA

00
23

86
.2

02
4



Index

I. TEAM PROPOSED FOR THIS PROJECT...............................................................................1

II. PROPOSED MANAGEMENT PLAN......................................................................................7

III. PREVIOUS EXPERIENCE OF TEAM PROPOSED FOR THIS PROJECT...........................10

IV. PROJECT CONTROL.........................................................................................................13
[...]
quality assurance and quality control for construction of major projects.

HYATT SURVEY SERVICES, INC. – SURVEY/SUE

Hyatt Survey Services, Inc. is a full-service, certified woman-owned surveying and mapping 
company with over 22 years of experience providing comprehensive services throughout Florida. 
As a certified W/MBE and DBE, Hyatt Survey specializes in boundary, topographic, right-of-way, geodetic, construction, 
and hydrographic/bathymetric surveys. Their extensive client base includes the US Army Corps of Engineers, the Florida 
Department of Transportation, and various municipalities across the state. With a highly skilled and experienced team, they 
offer a wide range of services, including underground utility surveys, as-built surveys, aerial photogrammetry, and electronic 
base map preparation, ensuring a seamless and reliable solution for all surveying needs. Their expertise and ability to 
deliver complete services from one source makes Hyatt Survey an excellent choice for any surveying project.

Russell P. Hyatt, PSM
Russell Hyatt is a highly experienced Professional Surveyor and Mapper with 35 years of expertise in 
transportation planning, construction, and engineering. He possesses a Bachelor of Science degree in Survey 
and Mapping from the University of Florida and holds the certification of Professional Surveyor and Mapper in 
Florida (LS#5303). Russell’s notable achievements include serving as a past president of the Florida Surveying 
and Mapping Society and being affiliated with various professional organizations such as the National Society 
of Professional Surveyors and the American Society of Civil Engineers.

At Kimley-Horn, we place great importance on selecting subconsultants who share our values because 
we believe that a shared commitment to ethical and professional standards is essential to delivering high-
quality and sustainable outcomes for our clients.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

6

IW
FL

SA
RA

00
23

86
.2

02
4

QUALITY CONTROL/ 
QUALITY ASSURANCE ADVISOR
Doug Eckmann, PE, BCEE, D.WRE, F.ASCE*

FEASIBILITY EVALUATION
Steve Romano, PE*

 Jeff Goodwin*

Madeline Kender, PE*

Dan Bornmann, EIT*

SUPPORT SERVICES

SURVEY/SUE
Russell P. Hyatt, PSM

Hyatt Survey Services, Inc. 

GEOTECH 
Adam Dornacker, PE 

Jeff D’Huyvetter, PE 

Universal Engineering Sciences

PROCESS MECHANICAL 
DESIGN

Steve Romano, PE*

Ashley Miele, PE*

Madeline Kender, PE*

Dan Bornmann, EIT*

Matt Tebow, PE 

Jordan Walker, PE

MECHANICAL, ELECTRICAL 
AND PLUMBING (MEP)

Ian Flemings, PE*

Clayton Scelzi 

STRUCTURAL
Seth Schmid, PE*

SITE/CIVIL 
Ty Gremaux, PE

PERMIT MODIFICATION
Jeff Goodwin*

Madeline Kender, PE*

Jennifer Klama*

David Yonge, PE, PhD

A2O Consulting, LLC

CHARLOTTE COUNTY

PROJECT MANAGER
Jeff Goodwin*

PRINCIPAL-IN-CHARGE
Lewis Bryant, PE*

CLIENT MANAGER
Ashley Miele, PE*

CONSTRUCTION PHASE 
SERVICES

Ashley Miele, PE*

Mike Semago, PE

Dan Bornmann, EIT*

Ramon Diaz*

CYBER-INFORMED 
ENGINEERING

David Yonge, PE, PhD

A2O Consulting, LLC

*KEY PERSONNEL

ELECTRICAL, 
INSTRUMENTATION, AND 

CONTROL
John Wujek, PE



Lewis Bryant, PE
Principal-in-Charge

RELEVANT EXPERIENCE

Bay Laurel Center Community Development District (BLCCDD) 2.5-MGD Bay 
Laurel North Water Reclamation Facility (WRF), Marion County, FL — Project 
Manager. Kimley-Horn provided design, permitting, and construction administration 
services for a 2.5 MGD AADF (5.0 MGD buildout capacity) WRF with advanced 
wastewater treatment and public access reclaimed water system. The treatment process 
consisted of Ovivo oxidation ditch, conventional clarifi ers, and disc fi lters with smart 
biological control technology. The project delivery method was CMAR. Kimley-Horn 
helped the owner obtain $60 million in FDEP Protect Florida Together Grant funds for the 
construction of a new WRF.

Southwest Wastewater Reclamation Facility (SWWWRF), North Port, FL 
Project Manager. The Southwest Wastewater Reclamation (SWWWRF) is a 2.0 MGD 
Average Daily Flow (ADF) facility within the West Villages Improvement District (WVID). 
The project included construction plans and permitting through an underground 
injection control (UIC) program for a Class I industrial deep injection well (DIW) for the 
disposal of SWWWRF wet weather discharges and future membrane concentrate 
for the future WVID reverse osmosis (RO) water treatment plant (WTP). Extensive 
coordination was required with the City of North Port who currently owns and operates 
the facility. Additional coordination with permitting agencies included Southwest 
Florida Water Management District (SWFWMD), FDEP South District, U.S Army 
Corps of Engineers (USACE), FDEP/Health Department, FDEP/Sarasota County, and 
FDOT. Other aspects of the project involved drainage design, landscaping, electrical, 
instrumentation and controls as well as architectural and structural components.
This project was presented at the 14th Annual Southwest Florida Water and 
Wastewater Exposition in 2021.

Wildwood Wastewater Treatment Facility (WWTF) Headworks Rehabilitation 
and CEI, Wildwood, FL — Project Manager. Updated the existing headworks to handle 
peak fl ow and loads. The modifi cations of the existing headworks included the installation 
of a rotary drum screen, widening the existing headworks structure and relocating the 
stairwell, installing water booster pumps for adequate wash-down pressure, and installing 
a new fl ow meter.

Lake Wales Wastewater Treatment Facility Rehabilitation/Expansion, Lake 
Wales, FL — Project Manager and Engineer of Record. Kimley-Horn was responsible 
for all design, construction document preparations, permitting, SRF funding assistance, 
bid administration, and construction administration for the rehabilitation and expansion 
of an existing 1.9 MGD wastewater treatment facility. Rehabilitation items include new 
headworks fi ne screening system, new oxidation ditch rotors with smart biological 
nutrient reduction system, replacement of clarifi er mechanisms, conversion of existing 
traveling bridge sand fi lter to disk fi lter system, rehabilitation of existing aerobic digester, 
addition of a new aerobic digester, rehabilitation of existing electrical system, and 
rehabilitation/enhancement of the SCADA system. Work included a permitting treatment 
capacity expansion to 2.19 MGD. The project construction was completed on time and 
under budget.

ADDITIONAL EXPERIENCE

 • Water Reclamation Facility Rerating, Belleview, FL

 • Bee Ridge Water Reclamation Facility Septage Receiving Improvements, 
Sarasota, FL

Professional Credentials

 • Masters, Business 
Administration, University 
of Florida

 • Masters, Civil Engineering, 
University of Florida

 • Bachelors, Civil 
Engineering, University of 
Florida

 • Bachelors, Technology, 
Regets College

 • Professional Engineer in 
Florida, 65582

Special Qualifi cations

 • 24 years of experience with 
municipal utility engineering, 
including utility relocation, 
master planning, collection/
distribution system design, 
hydraulic computer 
modeling and analysis, and 
construction phasing and 
inspections

 • Skilled project manager for 
utility relocation/expansion 
projects, collection system 
condition assessments. 
water and wastewater 
treatment facilities design, 
facility expansion plans, 
capacity analysis reports, 
and water use permits

 • Software experience 
includes WaterCAD, 
SewerCAD, InfoWater, MS 
Project, BioWin, Hammer, 
and AutoCAD



Ashley Miele, PE
Client Manager; Process Mechanical Design; 
Construction Phase Services

RELEVANT EXPERIENCE

Southwest Wastewater Reclamation Facility (SWWWRF), North Port, FL 
Project Manager. The Southwest Wastewater Reclamation (SWWWRF) is a 2.0 
MGD Average Daily Flow (ADF) facility within the West Villages Improvement 
District (WVID). The project included construction plans and permitting through an 
underground injection control (UIC) program for a Class I industrial deep injection well 
(DIW) for the disposal of SWWWRF wet weather discharges and future membrane 
concentrate for the future WVID reverse osmosis (RO) water treatment plant (WTP). 
Extensive coordination was required with the City of North Port who currently owns 
and operates the facility. Additional coordination with permitting agencies included 
Southwest Florida Water Management District (SWFWMD), FDEP South District, U.S 
Army Corps of Engineers (USACE), FDEP/Health Department, FDEP/Sarasota County, 
and FDOT. Other aspects of the project involved drainage design, landscaping, 
electrical, instrumentation and controls as well as architectural and structural 
components.This project was presented at the 14th Annual Southwest Florida 
Water and Wastewater Exposition in 2021.

Bee Ridge Interim Improvements Design-Build, Sarasota, FL — Deputy Project 
Manager and Project Engineer. The Bee Ridge Interim Improvements project is a 
compliance driven process improvements project for a 12.0 MGD water reclamation 
facility (WRF). Due to a recent consent order, the Bee Ridge WRF is required to convey 
treated effl uent to a newly installed aquifer recharge well. Process modifi cations 
were required to reduce effl uent total nitrogen and to mitigate formation of TTHMs. 
Improvements include developing an anoxic zone and internal recycle mix liquor pumps 
in a total of four of the six existing aeration basins. Additional improvements include the 
installation of a ammonia sulfate chemical feed and storage system. The project will be 
fully commissioned February 2022.

Manatee County 7.5-MGD North County Regional Water Reclamation Facility 
Flow Equalization Tank, Manatee County, FL — Project Engineer. This equalization 
tank project consists of design, permitting, and construction services for a new 3.0 
MG equalization tank and associated appurtenances. Preliminary design included 
an evaluation of the various construction methods and equipment selection for the 
equalization tank, fl ow control, equalization pumping, odor control, and mixing. This 
task also included biological and hydraulic modeling of the pretreatment and biological 
processes to determine if the addition of the 3.0 MG equalization tank can increase the 
overall treatment capacity.

Southeast Water Reclamation Facility Internal Recycle Pump Replacement 
and Headworks Rehabilitation, Bradenton, FL — Project Engineer. The Southeast 
Water Reclamation Facility is a 12.6 MGD public access reuse facility. Kimley-Horn 
provided engineering services for internal recycle pump replacement, including the 
addition of new fl ow meters, replacement of internal piping, removal of valves internal to 
the aeration basin, and replacement with knife gate valves outside the walls. Our team 
also provided headworks rehabilitation at the SEWRF, which involved the replacement 
of aging mechanical bar screens, rehabilitation of the grit removal system, and structural 
rehabilitation of the channels and headworks structure in general. Kimley-Horn evaluated 
different types of mechanical bar screens and grit removal systems. We also provided 
a structural evaluation of the elevated concrete structure and made recommendations 
on the repairs. In addition, Kimley-Horn prepared preliminary design report, construction 
plans and specifi cations, FDEP permitting, and construction observation.

ADDITIONAL EXPERIENCE

 • DeSoto County Regional Wastewater Treatment Plant Expansion, DeSoto 
County, FL

Professional Credentials

 • Bachelors, Environmental 
Engineering, Roger Williams 
University

 • Professional Engineer in FL, 
#66476

Special Qualifi cations

 • Senior project manager 
with more than 23 years of 
experience

 • Engineer of record for 
more than $200 million of 
infrastructure improvement 
projects in Sarasota County

 • Expertise includes design 
and management of 
water and wastewater 
infrastructure, pumping 
systems, subsurface utility 
relocation and permitting, 
hydraulic analyses, and 
feasibility studies for both 
public and private sector 
clients

 • Experienced with permitting 
through all agencies, 
including FDEP, SWFWMD, 
FDOT, and ACOE and 
provides construction 
phase services, including 
contractor solicitation, bid 
analyses, management 
recommendations, site 
construction management, 
and quality control



Jeff Goodwin
Project Manager; Feasibility Evaluation; Permit Modifi cation

RELEVANT EXPERIENCE

Charlotte County Utilities, FY 2022, FY 2023, FY 2024 Regulatory Compliance 
Water and Wastewater, Charlotte County, FL — Project Manager. Kimley-Horn was 
selected to perform the FY22 through FY24 regulatory compliance water and wastewater 
professional engineering support for CCUD. These services included tasks to evaluate 
and maintain CCUD’s compliance with regulatory requirements as set out in the existing 
permits. Additionally, regulatory assistance was provided to prepare for regulatory 
changes and to modify existing practices to meet changing regulatory scrutiny. The 
regulatory compliance tasks included WRF and Inject Well permit renewals, water and 
wastewater treatment facilities audits, and capacity evaluations.

Manatee County 7.5-MGD North County Regional Water Reclamation Facility 
Flow Equalization Tank, Manatee County, FL — Project Manager. This equalization 
tank project consists of design, permitting, and construction services for a new 3.0 
MG equalization tank and associated appurtenances. Preliminary design included 
an evaluation of the various construction methods and equipment selection for the 
equalization tank, fl ow control, equalization pumping, odor control, and mixing. This 
task also included biological and hydraulic modeling of the pretreatment and biological 
processes to determine if the addition of the 3.0 MG equalization tank can increase the 
overall treatment capacity.

Charlotte County Utilities Design Manaual, Charlotte County, FL — Project 
Engineer. Kimley-Horn will prepare a draft outline of the Utility Design Manual (Manual) 
to review with the Charlotte County Utilities Department (CCUD) to develop format 
and content preferences. Utility manuals from surrounding counties will be used to 
help develop a table of contents and example layout. Kimley-Horn will also prepare a 
draft Manual that will include examples from surrounding counties as presented with 
the outline. The draft Manual will include highlighted processes and form fi elds to 
identify areas where the CCUD may wish to adopt a different standard or more clearly 
state the standard.

Del Prado Water Reclamation Facility (WRF) Effl uent Disposal Improvements 
Professional Engineering & Geologist Services, Florida Governmental Utility 
Authority (FGUA), Fort Myers, FL — Project Manager for the design, permitting and 
construction of a Class I DIW system at the Del Prado WRF. The system is needed for 
disposal of excess treated effl uent during wet weather conditions and consists of Class I 
DIW, a dual zone monitoring well. The above ground infrastructure includes the wellheads, 
piping, valves SCADA components, meters and other necessary appurtenance.

Babcock Ranch Phase 3 Water Treatment Plant Expansion Construction Phase 
Services, Babcock Ranch, FL — Project Manager for the Design and Construction 
portion of the Class I Deep Injection Well (DIW). Kimley-Horn is providing construction 
phase services supporting the Phase 3 expansion of the Babcock Ranch Community’s 
Town and Country Water Treatment Plant (WTP). Current reverse osmosis concentrate 
disposal methods are proving inadequate to meet the needs of the facility. Construction 
of a Class I industrial DIW is required to dispose of the RO concentrate and protect the 
irrigation water supply for the community.

ADDITIONAL EXPERIENCE

 • Parrish Village Master Lift Station, Manatee County Utilities Department, 
Manatee County, FL

 • Manatee County Southwest Water Reclamation Facility Rehabilitation of 
Storage Pond Pump Station, Manatee County, FL
[...]
Sarasota County, and FDOT. Other aspects of the project involved drainage design, 
landscaping, electrical, instrumentation and controls as well as architectural and structural 
components. This project was presented at the 14th Annual Southwest Florida 
Water and Wastewater Exposition in 2021.

Bee Ridge Water Reclamation Facility Interim Process Improvements - Design/
Build Project, Sarasota, FL — Project Engineer. Kimley-Horn provided professional 
engineering services to enhance biological process at the WRF. Kimley-Horn performed 
wastewater characterization and biological process modeling (BioWin) to support the 
development of fast-track improvements needed to reduce nitrogen effl uent. Kimley-Horn 
designed improvements for three of the four basins and fast-tracked efforts with 90% 
plans and preliminary engineering report completed within 90 days of NTP. Construction 
was completed in May 2022 and Kimley-Horn provided technical services during 
construction and commissioning services. An additional phase of work was added to the 
project to design and construct chloramination of effl uent to reduce THM's in the effl uent.

FY 2021 Water and Wastewater Regulatory Compliance, Charlotte County, FL 
Project Engineer. Kimley-Horn supported the annual regulatory compliance services 
to the County for the water and wastewater systems. The project included performing 
treatment plant audits, reviewing reporting to FDEP and SWFWMD quarterly for the 
four WRFs and one WTP, and assisting the County with all FDEP correspondence. 
Facility inspections are conducted annually to confi rm components are compliant and 
recommendations are provided in the Audit Report. Additional tasks included in the 
project include wastewater FDEP operations permit modifi cation applications and 
permit renewals, compliance assistance related to FDEP actions.

ADDITIONAL EXPERIENCE

 • Manatee County Southeast Water Reclamation Facility (SEWRF) Storage Lakes 
and Reclaimed Pump Back Station Improvements, Manatee County, FL

 • Englewood Water District (EWD) Water Reclamation Facility (WRF) New 
Headworks, Englewood, FL

Professional Credentials

 • Bachelors, Civil and 
Environmental Engineering, 
University of South Florida

 • Professional Engineer in 
Florida, 91111

 • Pipeline Assess & Cert, 
u-0418-0703001435, NAT

Special Qualifi cations

 • Dedicated local task 
manager responsible for 
documentation control on 
WRF projects, which is 
integral for fast-track design

 • Experience with alternative 
delivery methods

 • Specializes in water/
wastewater engineering

 • Working knowledge of 
AutoCAD, WaterCAD, 
SewerCAD, and GIS

 • Experienced with permitting 
through agencies including 
FDEP, SWFWMD, 
FDOT, and ACOE and 
provides construction 
phase services, including 
contractor solicitation, 
bid analyses, and quality 
control



Dan Bornmann, EIT
Feasibility Evaluation; Process Mechanical Design; 
Construction Phase Services

RELEVANT EXPERIENCE

Charlotte County Utilities Facilities Audit Reports, Charlotte County, FL — Project Engineer. 
Kimley-Horn has been engaged over the past four years under regulatory compliance contracts 
to conduct comprehensive audit reports for Charlotte County Utilities, covering all major facilities, 
including Burnt Store WRF, East Port WRF, Rotonda WRF, West Port WRF, the Leachate Facility, 
Burnt Store ROWTP, and the laboratory. Each audit provided an in-depth overview of facility 
backgrounds and processes, followed by detailed inspections conducted in collaboration with 
chief operators to assess permit compliance and operational effectiveness. The audits evaluated 
the condition of all processes and equipment, with fi ndings documented to identify areas requiring 
attention. Additionally, historical DMR data was analyzed to compare performance against 
permitting requirements, facilitating the identifi cation of compliance trends and potential issues. The 
reports concluded with recommendations for necessary repairs and operational enhancements. 
Dan was responsible for overseeing all aspects of the audit process, including inspections, report 
preparation, and ensuring that the fi ndings met regulatory standards to support the ongoing 
effi ciency of the county’s wastewater treatment infrastructure.

Desoto County Regional Wastewater Treatment Plant Expansion, Desoto County, FL — 
Project Engineer. Kimley-Horn has been contracted by Desoto County for a two-phase design 
project to expand the Regional Wastewater Treatment Plant from 0.95 MGD to 1.4 MGD and 
ultimately to 2.0 MGD. The project leverages design principles similar to those used at Burnt Store 
WRF, incorporating essential upgrades and enhancements utilizing the DAVCO package plants. 
Key components of the project include headworks upgrades, fl ow splitting provisions, additional 
biological capacity, disinfection upgrades, and remediation of the effl uent spray fi eld. Additionally, 
the design anticipates future deep injection well disposal capabilities to accommodate the growing 
demands of the community. This project remains active, with Dan involved in all aspects of the 
process design, ensuring that the expansion meets both current and future operational needs.

Sarasota County Bee Ridge Water Reclamation Facility (WRF) Interim Process 
Improvements - Design/Build Project, Sarasota, FL — Project Engineer. As part of a design-
build team, Kimley-Horn provided professional engineering services to enhance the 12.0 MGD 
biological treatment process at the Bee Ridge WRF. The project successfully reduced nitrogen 
effl uent through fast-tracked improvements, supported by wastewater characterization and 
biological process modeling (BioWin). Kimley-Horn designed upgrades for three of the facility’s 
four basins and delivered 90% design plans and a preliminary engineering report within 90 days 
of Notice to Proceed. Throughout construction, the team conducted weekly site observations 
and produced progress reports to ensure seamless execution. Kimley-Horn provided technical 
support during construction and commissioning, with Dan playing a key role in delivering the 
project successfully.

City of Fort Myers Program Management Services for Secondary Clarifi er Rehabilitation 
at AWWTFs, Fort Myers, FL — Project Engineer. Kimley-Horn, serving as the Design Consultant 
in partnership with Wharton-Smith as the Builder, was selected by the City of Fort Myers for 
Program Management services under a progressive design-build project delivery model. The 
project involved rehabilitating clarifi ers at the 11.0 MGD Central and 12.0 MGD South AWWTFs, 
each featuring four 105 ft. diameter clarifi ers. These clarifi ers are integral to the facility’s 5-stage 
Bardenpho process, and the rehabilitation required taking individual clarifi ers offl ine, which 
posed a challenge for maintaining plant performance. Kimley-Horn’s role included concrete 
and structural restoration of the clarifi er basins, repairs to the sludge collector mechanisms, 
and phased execution to ensure minimal disruption to facility operations. Dan contributed to 
the technical research and report development, assessing structural integrity and investigating 
options for optimizing clarifi er performance.

ADDITIONAL EXPERIENCE

 • Charlotte County Utilities Operation and Maintenance Manuals, Charlotte County, FL

 • *Osprey WRF Biological Nutrient Removal Upgrade Project, Titusville, FL

 • *City of Punta Gorda WWTP Design, Permitting and 
CMAR Coordination, Punta Gorda, FL

* Relevant experience prior to joining Kimley-Horn

Professional Credentials

 • Bachelors, Agricultural 
Engineering, University of 
Georgia

 • Engineer-in-Training in 
Georgia, EIT027642

Special Qualifi cations

 • Extensive experience with 
municipal and industrial 
wastewater treatment 
operations for facilities 
within Florida

 • Six years of experience in 
wastewater process design, 
modeling, permitting, and 
construction startup

 • Previous experience as 
a wastewater operator 
provides him with a 
practical understanding of 
the fi eld’s complexities

 • Skilled with software 
including BioWin, Visual 
Hydraulics, AutoCAD Civil 
3D, and SketchUp



Matthew Tebow, PE
Process Mechanical Design

RELEVANT EXPERIENCE

Cape Coral Southwest Water Reclamation Facility Process Evaluation and 
Optimization Analysis, Cape Coral, FL — Project Manager. Kimley-Horn created 
hydraulic and biological process models of the 15.0 MGD Southwest Water Reclamation 
Facility and conducted a detailed evaluation of the hydraulic and biological process 
performance. The biological process and hydraulic models investigate the likely impact 
of different operational strategies and/or changes to the process confi guration. The goal 
of the analysis is to evaluate process modifi cations that will result in increased biological 
nutrient reduction, reduce chemical use, and increase energy effi ciency at the WRF. 
This project was awarded the 2021 Advanced Secondary Earle B. Phelps Award 
winner as presented in the Florida Water Resources Journal.

Southwest Wastewater Reclamation Facility (SWWWRF), North Port, FL — 
Project Engineer. The Southwest Wastewater Reclamation (SWWWRF) is a 2.0 MGD 
Average Daily Flow (ADF) facility within the West Villages Improvement District (WVID). 
The project included construction plans and permitting through an underground injection 
control (UIC) program for a Class I industrial deep injection well (DIW) for the disposal of 
SWWWRF wet weather discharges and future membrane concentrate for the future WVID 
reverse osmosis (RO) water treatment plant (WTP). Extensive coordination was required 
with the City of North Port who currently owns and operates the facility. Additional 
coordination with permitting agencies included Southwest Florida Water Management 
District (SWFWMD), FDEP South District, U.S Army Corps of Engineers (USACE), FDEP/
Health Department, FDEP/Sarasota County, and FDOT. Other aspects of the project 
involved drainage design, landscaping, electrical, instrumentation and controls as well 
as architectural and structural components. This project was presented at the 14th 
Annual Southwest Florida Water and Wastewater Exposition in 2021.

Village of Wellington 6.5-MGD Wastewater Treatment Facility Upgrades and 
Rehabilitation, Wellington, FL — Project Manager for engineering design and 
construction phase services for a variety of upgrades to the Village of Wellington’s 6.5 
MGD WWTF. The project included a new blower building, new aerobic digesters, new 
belt fi lter press feed pumps, new dryer feed cake pump, new clarifi er mechanism, odor 
control system improvements, refurbishing the headworks and grit equipment, improved 
walkways/platforms/handrailing, the addition of a fi lter, upgraded/new operator facilities, 
dewatered sludge pumping, and associated electrical/control improvements.

Bee Ridge Interim Improvements Design-Build, Sarasota, FL — Project Engineer 
for compliance driven process improvements for the 12.0 MGD Water Reclamation Facility 
(WRF). Due to a recent consent order, the Bee Ridge WRF is required to convey treated 
effl uent to a newly installed aquifer recharge well. Process modifi cations were required to 
reduce effl uent total nitrogen and to mitigate formation of TTHMs. Improvements include 
developing an anoxic zone and internal recycle mix liquor pumps in a total of four of the 
six existing aeration basins. Additional improvements include the installation of a ammonia 
sulfate chemical feed and storage system.

ADDITIONAL EXPERIENCE

 • Water Reclamation Facility, Vero Beach, FL

 • Ocala WRF #3 Facility Plan, Ocala, FL

 • 7.5-MGD North County Regional Water Reclamation Facility Flow 
Equalization Tank, Manatee County, FL

 • Babcock Ranch Water Reclamation Facility Phase 3 Expansion, Babcock 
Ranch, FL

Professional Credentials

 • Masters, Civil Engineering, 
University of Florida

 • Bachelors, Civil 
Engineering, University of 
Florida

 • Professional Engineer in 
Florida, 82414

Special Qualifi cations

 • Responsible for creating 
wastewater process 
and hydraulic models 
including wastewater 
characterization, calibration, 
and analysis for process 
improvements, expansions, 
rehabilitation, and new 
infrastructure at wastewater 
treatment facilities

 • Water resources engineer 
with 20 years of utility 
engineering and project 
management experience

 • Software experience 
includes: BioWin, BioWin 
Controller, Visual Hydraulics 
SewerGEMS, WaterGEMS, 
SewerCAD, WaterCAD, 
AutoCAD Civil3D, AutoCAD 
MEP, AutoCAD 3DS Max, 
ArcGIS, ArcSceneHydraulic 
Modeling



Jordan Walker, PE
Process Mechanical Design

RELEVANT EXPERIENCE

Bee Ridge WRF Septage Receiving Improvements, Sarasota, FL — Project 
Engineer. Under the Sarasota County continuing services contract, Kimley-Horn provided 
design engineering services to rehabilitate and improve the current septage receiving 
facility at the Sarasota County Bee Ridge WRF. The project included the replacement of 
the existing septage receiving units with new equipment and adding a chopper pump 
inline prior to the screens. The improvements also included the addition of a new concrete 
pre-cast control building, electrical improvements that consisted of internet connection, 
and SCADA control and inclusion of new security cameras for the treatment plant site.

Southeast Water Reclamation Facility (SEWRF) Storage Lakes and Reclaimed 
Pump Back Station Improvements, Manatee County, FL — Project Engineer. The 
project included the design for the replacement of the two existing reclaimed water pump 
back stations for the SEWRF South 2 and East Reclaimed Water Storage Lakes. As 
part of our preliminary design efforts, Kimley-Horn evaluated several options to replace 
the existing reclaimed water pump back stations, while increasing the overall pumping 
capacity to 10.0 MGD, matching the capacity of the existing Lake Filtration System. 
Ultimately it was determined to design and construct one centralized pump station with 
a pumping rate of 10.0 MGD. New intake pipes from the East and South 2 Reclaimed 
Storage Lakes were required, including relocation of the existing reclaimed water intake 
structures. The new reclaimed pump back station is located adjacent to South Lake 2 
Reclaimed Storage Lake. New 24-inch discharge piping, approximately 3,500 LF, from the 
reclaimed pump station to the Lake Filtration System was required.

Mid-County Wastewater Treatment Plant Headworks and Grit Removal 
Improvements, St. Petersburg, FL — Project Engineer. Kimley-Horn provided general 
engineering services for the design, permitting, and construction phase services for a new 
headworks structure, including fi ne screening and grit removal system, in a standalone 
confi guration located at the Mid-County WWTP for a rated capacity of 3 MGD. The 
existing static screen is undersized and only provides coarse screening. The proposed fi ne 
screens will be compatible with the proposed MBR conversion and will be sized to handle 
peak hour fl ows received at the Mid-County WWTP. The screened wastewater will fl ow 
into the grit chamber for grit removal prior to conveyance to the surge tanks. The design 
of the screen and grit removal system includes associated piping and instrumentation 
improvements to operate the system. The design also includes site improvements such 
as grading modifi cations, demolition, site lighting, and truck access paths.

Plantation Bay Wastewater Treatment Facility (WWTF) Phase 1 Design and 
CEI, Flagler County, FL — Project Engineer. Kimley-Horn provided process design, 
construction administration services, and SRF loan administration assistance for the 
Class 1 reliability improvements and capacity expansion of the 0.475 MGD DAVCO-style 
Plantation Bay WWTF. The project also includes construction of a new MCC building and 
associated electrical equipment. Project services include data collection, construction 
[...]
Ashley Miele, PE Client Manager, Process Mechanical Design 70% 65% 55%

Doug Eckmann, PE, 
BCEE, DWRE, FASCE

Quality Control/Quality Assurance Advisor 55% 50% 45%

Steve Romano, PE Feasibility Evaluation, Process Mechanical Design 70% 65% 60% 

Madeline Kender, PE Feasibility Evaluation, Process Mechanical Design 60% 55% 50% 

Dan Bornmann, EIT 
Feasibility Evaluation, Process Mechanical Design, 
Construction Phase Services

50% 40% 30% 

Jennifer Klama Permit Modification 50% 45% 40%

Ramon Diaz Construction Phase Services 35% 30% 25% 

Ian Flemings, PE Mechanical, Electrical, and Plumbing (MEP) 60% 55% 50%

Seth Schmid, PE Structural 60% 55% 65% 



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

17

IW
FL

SA
RA

00
23

86
.2

02
4

V
PRESENT PROPOSED 

DESIGN APPROACH FOR 
THIS PROJECT



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

18

IW
FL

SA
RA

00
23

86
.2

02
4

V. PRESENT PROPOSED DESIGN APPROACH FOR THIS PROJECT
A. DESCRIBE PROJECT APPROACH TO COMPLETE THE PROJECT
Kimley-Horn has a tried-and-true project approach for wastewater treatment facility expansions. The Burnt Store Water 
Reclamation Facility must increase its treatment capacity to accommodate increased flows associated with growth and 
development. A plant expansion was designed and permitted in FY23, however, the project did not move forward due to 
budgetary constraints. The goal of our approach is to provide a cost-effective solution for increasing treatment capacity by 
balancing operational optimization of existing processes with the addition of necessary infrastructure. To successfully deliver 
this project, we propose the following approach:

 

Included in each of these stages is collaboration with County staff, identification of potential cost-saving measures, and 
evaluation of the proposed design(s) for constructability and ease of operation.

RAS/WAS
PUMPING STATION

PACKAGE PLANT NO.2

PACKAGE PLANT NO.1

PLANT DRAIN
LIFT STATION

RECLAIMED SYSTEM
PUMPING STATION

DEEP INJECTION WELL

AERATION BLOWERS

SCREENING AND EQUALIZATION

EQUALIZATION TANK
PUMPING STATION

BIOSOLIDS LOADING STATION

DISC FILTER

CHLORINE CONTACT TANK

BACKUP POWER SUPPLY  GENERATOR

MCC BUILDING

CHEMICAL FEED AND
STORAGE SYSTEM

Bid Phase
Services

Construction
Phase Services

Major Permit
Modification

Design
Execution

Evaluation of 
Existing Facility

Conditions



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

19

IW
FL

SA
RA

00
23

86
.2

02
4

EVALUATION OF EXISTING FACILITY CONDITIONS

Establish Current Plant Flows and Pollutant Mass Loadings. Establishing accurate flows and mass loadings across the 
various conditions is a critical step that ensures that the facility is sized and configured to handle the expected volume and 
strength of incoming wastewater, optimizing treatment efficiency and ensuring regulatory compliance. It provides the basis 
for designing critical processes like screening, biological treatment, clarification, and disinfection. Rather than undertaking 
new, time-intensive sampling efforts, we will capitalize on the extensive historical data already available from the facility and 
the work performed by others for the future design. This readily available data helps to streamline the process of establishing 
accurate flows and mass loadings.

In addition, our close collaboration with key operations personnel, including Timothy Bracke and Henri Lafenetre, gives 
us a unique, first-hand understanding of current plant operations. Their insights into actual operations further refine our 
approach, ensuring our analysis is not only data-driven but also fully aligned with the plant’s current operational conditions. 
This combination of practical experience, strategic use of existing data, and operator collaboration positions us well to ensure 
delivery of a cost-effective and high-quality solution.

Our team has already begun reviewing DMR data from the last 4 years and has established a baseline of the flows and 
pollutant mass loadings. The influent concentrations of cBOD5 and TSS are below typical ranges, indicating potential inflow 
and infiltration (I&I) issues in the collection system, which we understand is beyond the scope of this project, but should be 
identified as a means of reducing flows to this facility in the future.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

20

IW
FL

SA
RA

00
23

86
.2

02
4

Our prior audits of the facility have already established the condition of each major piece of equipment. This foundational work 
enables us to efficiently transition into designing upgrades, focusing specifically on expanding capacity where necessary. Some 
areas we’ve identified prior to this solicitation are captured below:

	» Preliminary Treatment (Screening and Equalization). The equalization (EQ) tank is vital in managing flow variations, 
and several key issues have been identified for immediate action. The deteriorated pipe inside the EQ tank discharging 
from the flow splitter box must be replaced to avoid failure. Additionally, the EQ tank pumps need rehabilitation, 
particularly addressing seal water leakage and potential replacement of EQ Pump No. 2 due to its fused volute. 
Degradation of the EQ tank top rail and support ring must also be repaired to maintain structural integrity. Kimley-Horn 
will evaluate if enhancing the EQ capacity to reduce the peak day demands will yield cost savings through more efficient 
equipment sizing downstream. Lastly, we’ll confirm the manual bar screen rating and determine if additional screening 
capacity is required. This portion of the plant should also be safe and accessible to operators. 

RAS/WAS
PUMPING STATION

PACKAGE PLANT NO.2

PACKAGE PLANT NO.1

PLANT DRAIN
LIFT STATION

RECLAIMED SYSTEM
PUMPING STATION

DEEP INJECTION WELL

AERATION BLOWERS

SCREENING AND EQUALIZATION

EQUALIZATION TANK
PUMPING STATION

BIOSOLIDS LOADING STATION

DISC FILTER

CHLORINE CONTACT TANK

BACKUP POWER SUPPLY  GENERATOR

MCC BUILDING

CHEMICAL FEED AND
STORAGE SYSTEM

BLOWER UPGRADES/
REHABILITATIONPUMP UPGRADES/

REHABILITATION

SCREENING ENHANCEMENTS & EQ
TANK UPGRADES/REHABILITATION

CHEMICAL FEED SYSTEM POWER
SUPPLY STUDY/REHABILITATION

POWER SUPPLY STUDY/
UPGRADE/REHABILITATION

RECONFIGURATION/
REHABILITATION/

POTENTIAL ADDITION

Condition Assessment. Our approach to this condition assessment is grounded in a comprehensive understanding of the 
facility’s current conditions, supported by prior audit findings and regulatory insights. This allows us to confidently propose 
solutions that not only address immediate needs but also position the facility for long-term operational success. 

Leveraging our extensive audit report experience and our role as regulatory compliance consultants, we are 
uniquely positioned to streamline this process by utilizing existing data and findings, allowing us to swiftly 
pinpoint critical areas for improvement, ultimately saving time and resources.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

21

IW
FL

SA
RA

00
23

86
.2

02
4

	» Activated Sludge Treatment (Biological Treatment 
and Secondary Clarification). The high peaking 
factor for maximum daily flow presents a critical 
influence on the sizing of the aeration system and 
clarification capacity. The current aeration zoning on the 
package plants provides 600,000 gallons of capacity 
between biological treatment and sludge holding, 
which is sufficient for present flows. However, to meet 
a 1.0-MGD average annual day flow (AADF) rating, 
additional capacity and air supply may be required. We 
will explore options to optimize existing infrastructure 
consider incorporating new or used treatment tank or 
process intensification methods to ensure compliance.

For treatment optimization, we’ll calibrate a BioWin model 
and incorporate findings for the design. Our experience 
with BioWin modeling on similar sites has allowed us to 
optimize operations and dial in treatment to meet tight 
effluent parameters. We intend to be forward-thinking 
in our design approach and plan for the facility to meet 
existing and future regulatory requirements. 

Accumulation of grit in the aeration zones is a concern, 
as it may hinder biological treatment capacity as it 
builds up. We will explore if grit removal options can be 
incorporated cost-effectively. Additionally, the clarifiers 
are undersized for a 1.0-MGD facility to meet Class 
1 reliability, and we will evaluate options for adding 
clarification capacity, such as an additional standalone 
clarifier, expanded facilities, or MBR technology.

	» Tertiary Filtration (Rotating Disc Filters). The 
rotating disc filters are currently sized to handle peak 
flows up to 3.0-MGD. Initial findings suggest that, with 
adequate EQ tank capacity, these filters should be 
sufficient for a 1.0-MGD facility. Nevertheless, further 
investigation into peak flows is warranted to confirm 
this assumption. In parallel, rehabilitating the filters will 
enhance performance and longevity. 
 
Disinfection (Liquid Chlorine). The chlorine contact 
tank (CCT) is rated for a 2.5-MGD peak hour flow, and with both trains operational, the facility meets FDEP reliability 
standards. However, reviewing EQ capacity will ensure the CCT remains adequate for future demands. Issues with the 
sodium hypochlorite feed pumps, including GFCI tripping, pose potential compliance risks, and we will evaluate power 
supply and pump functionality to mitigate these concerns.

	» Effluent Disposal. Effluent disposal includes the reclaimed water system, rapid infiltration basins (RIBs), and deep 
injection wells (DIWs). The reclaimed system is constrained to 0.5 MGD due to high-level disinfection requirements, 
and we recommend evaluating ways to increase capacity. While DIW capacity is adequate, RIB capacity will be 
evaluated for potential expansion or repurposing.

	» Biosolids Management. As flows increase, sludge production will rise, requiring a strategic approach to storage 
and handling. Intensification methods, while enhancing treatment, will also impact sludge processing. Expanding 
sludge holding capacity through new tanks or reconfiguring existing ones may be necessary. Additionally, optimizing 
sludge hauling frequency can help manage operational costs in the long term for the County.

Additional Recommendations. A load study on the facility’s electrical system is advised to identify power quality or capac-
ity issues, including a study of the backup power supply generator. This will ensure compliance is maintained during power 
outages and interuptions.

WASTEWATER PROCESS  
MODELING (BIOWIN)

Wastewater process modeling is a critical component 
to wastewater process design, optimization, and 
troubleshooting. BioWin is a wastewater treatment 
process simulator that ties together biological, 
chemical, and physical process models. Kimley-Horn 
offers wastewater process engineering expertise 
utilizing BioWin to support Florida wastewater 
process design. BioWin services offered include 
model development, calibration, alternatives 
evaluations, process optimization, liquid and solids 
stream evaluations, process savings, energy savings 
strategies, design, and operator training. We have 
over six licenses available within Florida and we offer 
annual training to our analysts to keep our process 
modeling team up to speed with current modeling 
trends and practices. Our BioWin services coupled with 
in-house wastewater sampling and characterization 
allows us to provide comprehensive and cost-effective 
wastewater solutions for our clients.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

22

IW
FL

SA
RA

00
23

86
.2

02
4

Alternatives Analysis. Following our conditions assessment, Kimley-Horn will develop a minimum of three comprehensive 
alternatives for the County’s consideration, each designed to address increased capacity, key operational needs, and 
regulatory requirements. These alternatives will be presented in a draft Preliminary Design Report, outlining the benefits and 
trade-offs of each option. Our analysis will focus on several critical factors, including:

	• Technology Options. We will compare available treatment technologies, evaluating efficiency, ease of operation, and 
compliance with current and future regulations.

	• Cost Analysis. A detailed examination of capital, operational, and maintenance costs will be provided for each 
alternative, including an assessment of long-term life cycle costs to ensure sustainability.

	• Resiliency Measures. In light of the facility’s vulnerability during past storms, such as Hurricane Ian, we will evaluate 
the resilience of each alternative. This includes the ability to withstand extreme weather events, reduce downtime, and 
ensure continuous operation during and after hurricanes or other natural disasters. We will assess structural fortification, 
power redundancy, and other critical features to enhance the facility’s long-term resilience against future storm impacts.

	• Site Constraints. Our analysis will address the physical limitations of the existing facility and the availability of space for 
future expansion, ensuring that each alternative is feasible within these constraints.

	• Operational Flexibility. Each option will be evaluated for its ability to support operational efficiency, system 
redundancy, and adaptability to evolving regulatory requirements.

	• Sequence of Construction and Maintenance of Plant Operations (MOPO). Recognizing the capacity constraints 
currently facing the County, we will develop each alternative with consideration for phased construction, ensuring 
continuous plant operations throughout the project.

Once the County has provided feedback and selected an alternative, we will incorporate their input into the final Preliminary 
Design Report. This analysis will not only support the decision-making process but also streamline the subsequent major 
permit modification. By conducting the alternatives analysis with the end goal of regulatory approval in mind, we will 
accelerate the project timeline, allowing for permitting and design to proceed concurrently, ultimately reducing overall project 
duration. Additionally, we will explore the incorporation of elements from the County’s future design expansion to 
ensure seamless integration with long-term goals.

Major Permit Modification. Permitting is a key task in any project, and we have an excellent track record and strong 
relationships with regulatory agencies. We have extensive experience in planning, design, and construction of wastewater 
treatment projects. Our team not only has a thorough understanding of permitting agency procedures, but also their 
expectations, enabling us to minimize delays and adjust submittals as needed. We will work to develop comprehensive permit 
application packages to streamline review and limit requests for additional information. Our strengths lie with our expert 
regulatory and compliance personnel, including Jeff Goodwin, Madeline Kender, PE, and Jennifer Klama, who not only have 
experience permitting facilities of this kind, but are also currently provide permitting and other regulatory services for Charlotte 
County on a regular basis.

Our strong relationships with FDEP enable us to successfully negotiate permit modifications, as well as reduce sampling and 
staffing requirements. We will conduct a pre-application meeting with the review agency at the onset of the 30% phase to 
solicit input on the project and identify permit requirements early. We will address all regulatory requirements in the design 
deliverables to be included in the application package.

Kimley-Horn will develop both a cover letter and a Preliminary Design Report (PDR) as part of the permit application package 
to clearly state the design intent with sufficient information for FDEP to determine if current staffing requirements can be 
[...]
to coordinate and sequence construction activities, ensuring the plant remains fully operational throughout. By maintaining 
clear communication and carefully planning improvements around current operations, we can ensure service levels are met       
consistently, even as we implement the necessary upgrades to expand capacity.

Existing Power Supply. Ensuring timely delivery of adequate power to the facility can present a significant challenge. To ad-
dress this, Kimley-Horn will conduct a load study early in the site assessment process to identify any deficiencies in power ca-
pacity or quality. Our experienced electrical team will promptly develop solutions should the study reveal a need for additional 
power. Leveraging our strong relationships with local power providers, we will work to ensure that any required upgrades or 
modifications are implemented efficiently, minimizing delays and ensuring the facility’s operational needs are met on schedule.

24



BURNT STORE WATER RECLAMATION FACILITY (WRF)  
MAJOR DESIGN PERMIT MODIFICATION

IW
FL

SA
RA

00
23

86
.2

02
4

C. DESCRIBE INNOVATIVE APPROACHES USED?
As part of our site assessment, Kimley-Horn will identify opportunities to optimize existing plant operations, focusing on 
solutions that maximize the use of current infrastructure. We will provide recommendations for the repair, replacement, 
or enhancement of underperforming equipment and infrastructure, helping the County achieve its capacity goals while 
minimizing the need for extensive new installations.

A key focus will be on evaluating the existing equalization tank and bar screen. By exploring the potential for additional 
equalization capacity and the feasibility of upgrading the bar screen, we may reduce the need for downstream process 
expansions. Additionally, we will assess the configuration of the current DAVCO package plants to determine whether 
reconfiguring basin volumes could enhance treatment capacity. Our team will also consider the following:

Energy Efficiency Improvements. We will explore energy-saving opportunities through process optimization and 
equipment upgrades, focusing on solutions that reduce power consumption while maintaining or improving treatment 
performance. These improvements will support both short-term cost savings and long-term operational efficiency.

Advanced Control Systems. To enhance real-time monitoring and operational flexibility, Kimley-Horn will consider 
incorporating modern SCADA systems or other automated control technologies. These systems will provide enhanced 
operational control, allowing plant staff to quickly adjust to changing conditions and optimize system performance.

Phased Implementation. Recognizing the County’s ultimate design goals and the work done by previous consultants, we 
will ensure that any improvements or expansions are designed with flexibility in mind. Our phased approach will accommodate 
future upgrades, enabling the facility to expand incrementally while minimizing disruptions to ongoing operations. This strategy 
will align with the County’s long-term plans and ensure seamless integration with future expansions.

Other Innovative Approaches. In the evaluation process, Kimley-Horn will investigate several relatively new intensification 
technologies that may have the ability to increase plant capacity while utilizing existing infrastructure. These include:

	• Mobile Organic Biofilm (MOB). MOB technology enhances organic removal by utilizing mobile carriers to foster 
biofilm growth within the wastewater flow, increasing the efficiency of contaminant breakdown in a compact footprint.

	• Integrated Fixed-Film Activated Sludge (IFAS). IFAS combines traditional activated sludge with fixed-film media, 
supporting higher biomass concentrations and treatment capacity, which boosts nutrient removal in existing treatment 
facilities.

	• Aerobic Granular Sludge (AGS). AGS uses dense, granular biomass that settles quickly, improving the system’s 
capacity to handle high-strength waste while reducing energy needs for aeration and settling.

	• Membrane Bioreactor (MBR). MBR technology integrates membrane filtration with biological treatment, enabling 
high-quality effluent, compact designs, and effective solids separation for enhanced nutrient removal.

	• Moving Bed Biofilm Reactor (MBBR). MBBR technology incorporates free-floating biofilm carriers, increasing surface 
area for microbial growth, thereby intensifying treatment processes and maximizing organic and nutrient removal.

25



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

26

IW
FL

SA
RA

00
23

86
.2

02
4

VI
PRESENT EXAMPLES  

OF RECENTLY 
ACCOMPLISHED  

PROJECTS



BURNT STORE WATER RECLAMATION FACILITY (WRF)  
MAJOR DESIGN PERMIT MODIFICATION

IW
FL

SA
RA

00
23

86
.2

02
4

25

VI. PRESENT EXAMPLES OF RECENTLY ACCOMPLISHED SIMILAR PROJECTS
BEE RIDGE INTERIM IMPROVEMENTS (DESIGN/BUILD), SARASOTA, FL 

The Bee Ridge Water Reclamation Facility (WRF) is a 12-
MGD water reclamation facility owned by Sarasota County 
(County) and is authorized to operate by the Florida Department 
of Environmental Protection (FDEP) under permit number 
FLA013372. The permit has an effective date of December 19th, 
2017, and will expire on December 18th, 2022. The County 
entered the FDEP Consent Order (CO) No. 19-0255 in August 
2019 because of unauthorized discharges of treated wastewater 
at the Bee Ridge WRF reclaimed water storage pond and other 
treated and untreated sanitary sewer overflows.

The CO was designed to improve the County’s wastewater 
collection and treatment systems with the goal of decreasing impact on water quality through reduced discharge of untreated 
and treated wastewater. The goal of the long-term fix is to eliminate overflows at the Bee Ridge WRF reclaimed water storage 
pond by June 30, 2023. The Long-Term Fix includes the installation of the aquifer recharge (AR) well system as an additional 
disposal option for Bee Ridge WRF effluent. To send the Bee Ridge WRF effluent to the AR well system, the effluent must 
meet FDEP quality requirements, which requires improvements to the existing WRF treatment process. These improvements 
are the interim process improvements and were proposed to be pilot tested and implemented based on results of the pilot 
test. The interim process improvements must be completed to test the AR well system and ultimately put the Long-Term Fix 
into operation.

To meet the long-term fix and permit discharge to the AR well, the County is required to modify the existing biological process 
to improve effluent quality to 10 mg/L or less of nitrogen. As part of the Wharton Smith Design-Build team, Kimley-Horn is 
providing professional engineering services to enhance biological process at the WRF. Kimley-Horn performed wastewater 
characterization and biological process modeling (BioWin) to support the development of fast-track improvements needed to 
reduce nitrogen effluent. The proposed improvements include the modification of four of the six aeration basins as follows:

	• Increased anoxic zones with the conversion of the high-density diffuser zone in the aeration basin utilizing a membrane 
baffle curtain wall

	• Install two anoxic mixers at end of anoxic zone

	• Install two MLR (mixed liquor return) pumps per basin at end of the aeration tank

	• Install MLR pipes in the aeration basins

	• Install flow meters on each MLR pipe

	• Install nitrate probes in select additional anoxic and aeration basin(s) as back up for Aeration Basin 6 probes.

	• Relocate existing DO probes in affected aeration basins

	• Install Ammonium Sulfate feed system to create monochloramine as the disinfectant for THM control

	• Provide associated electrical and instrumentation and controls

Schedule control: The team held weekly progress meetings between all parties to keep critical items on time. 
The design was organized such that critical infrastructure and equipment was sized and ordered by the CMAR in 
advance and the County also participated in owner direct purchases which all saved on schedule. They relied on their 
relationships with the local permitting agencies to expedite permitting and stay on track.   

Cost control: Early communication helped identify services outside of the scope in advance of performance. Monthly 
progress reports were provided to the client to track any schedule delays and cost concerns.

Any additional costs caused by changes during project: This project had additional costs incurred at the Client 
request to add changes to the odor control.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

26

IW
FL

SA
RA

00
23

86
.2

02
4

BABCOCK RANCH WATER RECLAMATION FACILITY (WRF) PHASE 3 EXPANSION, BABCOCK RANCH, FL 

Kimley-Horn provided design, permitting, and construction 
administration of a 1.5-MGD AADF expansion (4.0-MGD buildout 
capacity) for a WRF with advanced wastewater treatment 
capability (<5 BOD, <5 TSS, <3 TN) and public access reclaimed 
water system. The treatment process consisted of a diffused air 
oxidation ditch and membrane biological reactor (MBR) system 
with smart biological control technology. The project delivery 
methodology was Construction Manager at Risk (CMAR). 
The Babcock Ranch WRF Phase 3 Expansion required the 
construction of a new 1.0-MGD advanced wastewater treatment 
(AWT) facility just west of the existing treatment facility. The design 
included provisions for the phase 4 and phase 5 expansions of 
1.0 MGD each for a total buildout capacity of 3.0 MGD. The new 
facility will incorporate a 4-stage Bardenpho biological treatment 
process in a diffused air oxidation ditch and MBR tertiary 
treatment. The existing WRF will be converted to flow equalization 
and aerobic digestion. The new phase 3 facility is capable of 
meeting 5/5/3 AWT standards with provisions for future biological 
phosphorous removal and meeting public assessment reclaimed 
water quality. This expansion also includes the design of a new 
reject ground storage tank to be able to store reject water for the 
current phases and for full build out after phases 4 and 5.

VILLAGE OF WELLINGTON 6.5-MGD WASTEWATER TREATMENT FACILITY (WWTF) UPGRADES AND 
REHABILITATION, WELLINGTON, FL

The Kimley-Horn team was selected to provide engineering design and 
construction phase services for a variety of upgrades to the Village of 
Wellington’s 6.5-MGD WWTF. This project was originally designed and bid by 
another firm. The Village asked Kimley-Horn to take over as the Engineer of 
Record and expanded the scope to include a new blower building, new aerobic 
digesters, new belt filter press feed pumps, new dryer feed cake pump, new 
clarifier mechanism, odor control system improvements, improved walkways/
platforms/handrailing, the addition of a filter, upgraded/new operator facilities, 
dewatered sludge pumping, and associated electrical/control improvements.

Emergency structural repairs were required at the headworks due to 
structural failure and safety concerns. Multiple alternative emergency concrete 
repair methods and protective linings/coatings were investigated, including 
high early strength cast-in-place concrete, calcium sulfoaluminate cement (CAS) concrete, anchored sheet lining, spray 
applied polyurethanes, mat reinforced linings, trowel applied linings, and spray applied epoxies. Ultimately, a rapid setting CAS 
concrete coupled with a trowel applied epoxy coating was selected. The novel repair method used consisted of saw cutting 

Schedule control: Our team is utilizing consistent communication with the project team and stakeholders including the 
Construction Manager at Risk (CMAR). Using this method is helping the team accomplish milestones and keeping the 
project on schedule, where it is currently under construction.

Cost control: Our team is assisting the County with review of the CMAR contract and fees and has helped reduce 
several contractual items with the CMAR contract, saving on construction costs. Our team has also provided grant 
funding and administration to help fund this project.

Any additional costs caused by changes during project: None.



BURNT STORE WATER RECLAMATION FACILITY (WRF) 
MAJOR DESIGN PERMIT MODIFICATION

27

IW
FL

SA
RA

00
23

86
.2

02
4

the entire splitter box, new steel reinforcement, site mixing and hand pouring seventy 55-lb. bags of CAS concrete with 
pea gravel to create a dry-pack mortar, and then the application of a trowel applied epoxy coating within 24 hours over the 
entire wall extending six inches over the top of the structure to prevent future termination point corrosion and failure. This full 
headworks bypass and long-term structural and protective repair method solved a difficult construction problem, completed 
the project within budget, and was completed in less than two weeks.

MANATEE COUNTY 7.5-MGD NORTH COUNTY REGIONAL WATER RECLAMATION FACILITY (NCRWRF) 
FLOW EQUALIZATION TANK, MANATEE COUNTY, FL

The North County Regional Water Reclamation Facility (NCRWRF) equalization 
tank project consists of design, permitting, and construction services for a 
new 3.0-MG equalization tank and associated appurtenances. Preliminary 
design included an evaluation of the various construction methods and 
equipment selection for the equalization tank, flow control, equalization 
pumping, odor control, and mixing. This task also included biological and 
hydraulic modeling of the pretreatment and biological processes to determine 
if the addition of the 3.0-MG equalization tank can increase the overall 
treatment capacity by stabilizing the hydraulic and biological loading rates. 

The technical evaluation of alternatives for mixing, tank configuration, and 
construction methods were presented in a preliminary design report that also 
included a life cycle cost analysis of prestressed concrete tanks, glass-fused 
steel tanks, and cast-in-place concrete tanks. Once the equipment, construction 
materials, and methods were identified, the Kimley-Horn team designed the 
project around the preferred equipment. Major piping modifications were also 
required to incorporate the equalization tank into the treatment scheme.

Major piping modifications were required to incorporate the equalization tank 
into the treatment scheme. Permitting activities included the Florida Department of Environmental Protection, Manatee County 
site plan, and building permitting. Kimley-Horn provided part-time construction services to include shop drawing review, pay 
application review, responding to requests for information, contract closeout, and record drawings.

Schedule control: The project was completed in 2021. Despite time, material, and cost setbacks faced during the 
pandemic with ongoing construction, Kimley-Horn worked closely with the construction contractor to successfully 
complete the project only one year after the anticipated construction completion date.

Cost control: The proposed construction budget for the project was $17 million after the winning project bid was received 
and awarded. After client requested change orders, the project total construction cost was approximately $19 million.

Any additional costs caused by changes during project: Roughly $2 million in cost in additional scope items was 
added to the project which included emergency headworks repairs, site wide coating and crack repairs, and site building 
modifications. Kimley-Horn worked closely with the construction contractor and Owner to identify value engineering 
opportunities with the requested changes to keep the project within Owner spending limitations.

Schedule control: The Kimley-Horn team developed a 3D model of the proposed design layout allowing operational 
staff to observe the proposed improvements and provided them the opportunity to give input throughout the design 
process. This resulted in a successful project completed on time and on budget with no major construction problems.